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£50.000 MHz £98.900 MHz 100.000 kHz £98.87777 MHz -34.58 dBm -21.59 db 701.000 MHz 716,000 MHz 100,000 kHz 705, 20430 WMHZ 3,77 dom -26.23 dB
£58.900 MH2 £99.000 MHz 30.000 kHz 698.95809 MHz -36.85 dBm -23.85 di 716.000 MHz 716.100 MHz 30.000 kHz 716.07008 MHz -41.62 dBm -28.82 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

FR1 n12 / 15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spec m ué}' Spectrum uv:]
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Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -24.48 dBm -11.49 d& 701.000 MHz 716,000 MHz 100.000 kHz 715.51299 MHz 19.65 dBém -10.35 dB
698.900 MHz 599,000 MHz 30.000 kHz 698.99366 MHz -23.67 dBm -10.67 dB 716,000 MHz 716.100 MHz 30.000 kHz 716.00275 MHz -24.35 dBm -11.35dB
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690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -34.41 dBm -21.41 dB 701,000 MHzZ 716,000 MHz 100.000 kHz 708.75970 MHz 3.45 dBm 26,55 dB
698.900 MHz 699,000 MHz 30.000 kHz 698.99795 MHz -36.17 dBm -23.17 d8 716.000 MHz 716.100 MHz 30.000 kHz 716.07283 MHz ~42.32 dBm 20.32 dB
599.000 MHz 714.000 MHz 100,000 kHz 707.99850 MHz 3.50 dém -26.41 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.64680 MHz -38,29 dém -25.29 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

Conducted Spurious Emission

FR1 n12 /5MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB1 Middle Channel / 1RB1
Spectrum = [ spectrum o
Ref Level 0.00 dBm Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 620.000 MHz 100.000 kHz 654,54273 MHz -65.16 dBm -52.16 dB 30.000 MHz 620.000 MHz 100.000 kHz 660.47976 MHz -65.15 dam -52.15 dg
725.000 MHz 1.000 GHz 100.000 kHz 733.10440 MHz -47.29 dBm -34.29 dB 725.000 MHz 1.000 GHz 100.000 kHz 735.85165 MHz -47.26 dBm -34.26 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39915 GHz -43,30 dBm -30.30 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,41115 GHz -42.38 dém -29.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 697625 GHz -53.28 dém -40.28 dB 3.000 GHz 7.000 GHz 1,000 MHz 687677 GHz -53.13 d&m -20.13 d&
7.000 GHz 5.000 GHz 1.000 MHz 8.78230 GHz -59.09 dBm -46.09 dB 7.000 GHz 9.000 GHz 1.000 MHz 8,93527 GHz -59.14 dBm -46.14 dB
( I J ¢ we ( ] J [ (]
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30.000 MHz 690.000 MHz 100.000 kHz 666.74663 MHz -65.97 dBm -52.97 dB
725.000 MHz 1.000 GHz 100.000 kHz 744,36813 MHz -45.56 dBm -32.56 db
1,000 GHz 3.000 GHz 1,000 MHz 1.42314 GHz -44.,18 dBm -31.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -53.25 dBm -40.25 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.81430 GHz -59.14 dBm -46.14 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

FR1 n12 /5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB1 Middle Channel / 1RB1
Spectrum = [ spectrum o
Ref Level 0.00 dBm Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 620.000 MHz 100.000 kHz 654,54273 MHz -64.78 dBm -51.78 db 30.000 MHz 620.000 MHz 100.000 kHz 660.47976 MHz -64.86 dam -51.86 dB
725.000 MHz 1.000 GHz 100.000 kHz 733.10440 MHz -47.29 dBm -34.29 dB 725.000 MHz 1.000 GHz 100.000 kHz 735.57692 MHz -47.31 dBm -34.31 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39915 GHz -42.43 dBm -29.43 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,41115 GHz -41.41 dBm -28.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 695476 GHz -53.19 dém -40.12 dB 3.000 GHz 7.000 GHz 1,000 MHz 692676 GHz -53.34 dam -20.34 d&
7.000 GHz 5.000 GHz 1.000 MHz £8,94376 GHz -59.07 dBm -46.07 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.94126 GHz -59.09 dBm -46.09 dB
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Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 666.74663 MHz -65.89 dBm -52.89 dB
725.000 MHz 1.000 GHz 100.000 kHz 743.26923 MHz -45.29 dBm -32.29 db
1,000 GHz 3.000 GHz 1,000 MHz 1.42314 GHz -43.27 dBm -30,27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88826 GHz -53.34 dBm -40.34 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90477 GHz -58.94 dBm -45.94 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

FR1 n12 / 10MHz / DFT-S OFDM / BPSK

L JU

Date: 18.JUN.2022 03:45:54
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Spectrum = [ spectrum o
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW Frequency | Powerabs | Alimit |
30.000 MHz 620.000 MHz 100.000 kHz 654,54273 MHz -65.73 dBm -52.73 dB 30.000 MHz 620.000 MHz 100.000 kHz 658.17091 MHz -63.77 dBm -50.77 d&
725.000 MHz 1.000 GHz 100.000 kHz 733.37912 MHz -50.60 dBm -37.60 dB 725.000 MHz 1.000 GHz 100.000 kHz 735.02747 MHz -49.67 dBm -36.67 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39965 GHz -43.67 dBm -30.67 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,40665 GHz -43.33 dém -30.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 699325 GHz -53.27 dém -40.27 db 3.000 GHz 7.000 GHz 1,000 MHz 694226 GHz -53.21 d&m -20.21 d&
7.000 GHz 5.000 GHz 1.000 MHz 8,96926 GHz -58.93 dbm -45.93 dB 7.000 GHz 9.000 GHz 1.000 MHz 895376 GHz -58.97 dBm -45.97 dB
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30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -65.38 dBm -52.38 dB
725.000 MHz 1.000 GHz 100.000 kHz 741,89560 MHz -49.93 dBm -36.93 db
1,000 GHz 3.000 GHz 1,000 MHz 1.41365 GHz -43.07 dBm -30,07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97975 GHz -53.22 dBm -40.22 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93677 GHz -59.13 dBm -46.13 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

FR1 n12 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB1 Middle Channel / 1RB1
Spectrum = [ spectrum o
Ref Level 0.00 dBm Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 620.000 MHz 100.000 kHz 654,54273 MHz -64.88 dBm -51.88 db 30.000 MHz 620.000 MHz 100.000 kHz 658.17091 MHz -63.53 dBm -50.53 dB
725.000 MHz 1.000 GHz 100.000 kHz 733.10440 MHz -49.79 dBm -36.79 dB 725.000 MHz 1.000 GHz 100.000 kHz 734.47802 MHz -49.46 dBm -36.46 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39965 GHz -43,50 dBm -30.50 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,40665 GHz -41.79 dBm -28.79 d&
3.000 GHz 7.000 GHz 1.000 MHz 697875 GHz -53.41 dBm -40.41 dB 3.000 GHz 7.000 GHz 1,000 MHz 694726 GHz -53.01 d&m -20.01 d&
7.000 GHz 5.000 GHz 1.000 MHz 8,94526 GHz -59.01 dBm -46.01 dB 7.000 GHz 9.000 GHz 1.000 MHz ,93327 GHz -58.94 dBm -45.94 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -65.13 dBm -52.13 dB
725.000 MHz 1.000 GHz 100.000 kHz 742.71978 MHz -49.90 dBm -36.90 db
1,000 GHz 3.000 GHz 1,000 MHz 1.41365 GHz -42.65 dBm -29.65 db
3.000 GHz 7.000 GHz 1.000 MHz 6.97375 GHz -53.11 dBm -40.11 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88778 GHz -59.03 dBm -46.03 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

FR1 n12 / 15MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB1 Middle Channel / 1RB1
Spectrum = [ spectrum o
Ref Level 0.00 dBm Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 620.000 MHz 100.000 kHz 654,54273 MHz -66.59 dBm -53.58 db 30.000 MHz 620.000 MHz 100.000 kHz 655.86207 MHz -65.10 dBm -52.10 d&
725.000 MHz 1.000 GHz 100.000 kHz 743.26923 MHz -51.43 dBm -38.43 dB 725.000 MHz 1.000 GHz 100.000 kHz 742,99451 MHz -51.47 dBm -38.47 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39965 GHz -43,52 dBm -30.52 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,40165 GHz -42.49 dBm -29.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 697575 GHz -53.33 dém -40.33 db 3.000 GHz 7.000 GHz 1,000 MHz 689576 GHz -53.02 dam -20.02 d&
7.000 GHz 5.000 GHz 1.000 MHz 7.75306 GHz -59.15 dBm -46.15 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.75406 GHz -59.11 dBm -46.11 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 656.85157 MHz -65.50 dBm -52.50 dB
725.000 MHz 1.000 GHz 100.000 kHz 735.02747 MHz -51.35 dBm -38.35 db
1,000 GHz 3.000 GHz 1,000 MHz 1.40365 GHz -43.31 dBm -30.31 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -53.14 dBm -40.14 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.79355 GHz -59.05 dBm -46.05 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

FR1 n12 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB1 Middle Channel / 1RB1
Spectrum = [ spectrum o
Ref Level 0.00 dBm Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 620.000 MHz 100.000 kHz 654,87256 MHz -65.91 dBm -52.91 db 30.000 MHz 620.000 MHz 100.000 kHz 655.86207 MHz -64.10 dBm -51.10 dB
725.000 MHz 1.000 GHz 100.000 kHz 733.37912 MHz -51.32 dbm -38.32 dB 725.000 MHz 1.000 GHz 100.000 kHz 734.47802 MHz -51.47 dBm -38.47 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39965 GHz -41.92 dBm -28.92 d 1.000 GHz 3,000 GHz 1,000 MHz 1,40165 GHz -42.00 dém -29.00 d&
3.000 GHz 7.000 GHz 1.000 MHz 693776 GHz -53.22 dém -40.22 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.82827 GHz -53.31 d&m -20.31 d&
7.000 GHz 5.000 GHz 1.000 MHz 8.98625 GHz -59.12 dBm -46.12 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.91977 GHz -59.14 dBm -46.14 dB
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 656.85157 MHz -65.09 dBm -52.09 dB
725.000 MHz 1.000 GHz 100.000 kHz 733.65385 MHz -51.38 dBm -38.38 db
1,000 GHz 3.000 GHz 1,000 MHz 1.40365 GHz -42.92 dBm -29,92 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -53.09 dBm -40.09 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.80780 GHz -58.93 dBm -45.93 dB
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Date: 18.JUN.2022 04:09:33
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saronas. FCC RF Test Report

Report No. : FG230408G

Frequency Stability

Test Conditions FR1 n12 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0011
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0035

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0008
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : UZ7TET45BA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

FR n13

Peak-to-Average Ratio

Mode

N 13/ 10MHz

Mod.

BPSK

QPSK

Limit: 13dB

RB Size

Full RB

Full RB

Result

Middle CH

3.77

5.28

PASS

N 13/ 10MHz

Middle Channel / Full RB/BPSK

e
0.1 1
3 E
%
0.01
3
1E-0
i
1E-0
¥
E-0 i
'\
|

ean Pwir + 20.00 dB
Samples: 130000

F 782.0 MHz
Gomplementary Gumulative Distribution Function
Mean | Peak | crest |
Trace 1 [ 22.04dem | 26.37 dem 4.33 dB

10% | 10% | ©0a% | o0.01% |
174ds 2.99 d8 3.77 d8 4.00 d8
[T TR

Middle Channel / Full RB/ QPSK

Spectrum 'y
Level 2480 dém Offset 480 d&
o att sode AQT 2 ms @ RBW 10 MHz
(@154 View
k‘-\‘-‘? q
0.
01
10 .
)
X
0
E-0
10
|

10%

190

ean Pwir + 20.00 dB
Samples: 130000

F 782.0 MHz
Gomplementary Gumulative Distribution Function
Mean | Peak | crest |
Trace 1 [ 21.40dsm | 27.49 dem 6.08 d&

0.14% | 0.01% |
2.38 dB 4.35 d8 5.28 dB 5.77 dB
CEERRER ]

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG230408G

26dB Bandwidth

Mode N 13 : 26dB BW(MHz)
BW 10MHz

Mod. QPSK | 16QAM | 64QAM | 256QAM
Middle CH 1011 | 9.97 10.05 | 10.09

N 13
Middle Channel /10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum o Spectrum o
Ref Level 24.00 dom  Offset +.00 db @ RBW 300 kHz RefLevel 24.60 dom  Offset .00 db e RBW 300 kHz
lo At 30de SWT 126ps ® VBW 1MHz  Mode Auto FFT o Att 300E SWT 1265 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 10k Max
. 15.41 dBm N Mi[1] 15.00 dBm
20d8 783.7780 MHz 20da 781.4610 MHz
e . e, 26.00 dB I N 26.00 dB
108 fl \\ 10.110000000 MHzZ 10 d8 ‘J' 9.970000000 MHz|
0 dem: ‘ Q factor Y 77.5 0 dem f Q factor \}‘ 78.4
i ﬁ: o
10 d - 1 10 o ; W
/
20 # \ 20 . T
i [ 0
30 df = — 30 o = =
/ e N / Sefon,
40 - -40
/ /
. . e -
60 -60
70 d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 762.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result
M1 1 783.778 MHz 15.41 dBm ndB down 10,11 MHz M1 1 781.451 MHz 15.09 dém ndB down 9.97 MHz
Ti 1 777,005 MHz -10.47 dBm ndg 26.00 d& T1 1 777.005 MHz -11.67 dém ndg 26.00 d&
T2 1 7E7.115 MHz -10.99 dBm Q factor 77.5 T2 1 786.075 MHz -10.62 dém Q factor 78.4
il i
L JL

Middle Channel / 10MHz / 64QAM Middle Channel / 10MHz / 256QAM

Spectrum ~ Spectrum ~
Ref Level 24.00 dom  Offset +.00 db @ RBW 300 kHz RefLevel 24.60 dom  Offset .00 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT e Att 0B SWT 1265 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
. Mi[1] 13.52 dBm N Mi[1] 10.72 dBm
20d8 m 778.9830 MHz 20da " 783.3590 MHz
e Ay o ~ 26.00 dB I ¥ nds 26.00 dB
10 d8 ’F 10.050000000 MHz 10 d8 - e EARa 1 P 10.090000000 MHz
0 dBm ! Q factor \ 77.5 0 dem " Q factor “‘ 77.6
| ! [ 4
10 d 10 o
i 1 f ¥
-20 : e -20 ‘\
20 d —— 30 di - e
f by . |~ eV ot
_an hat < -a0 7 ——
£ A / )
By 50.gBa-
60 -60
7o d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 762.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 778,083 MHz 13.52 dBm ndB down 10.05 MHz M1 1 783.359 MHz 10.72 dém ndB down 10.09 MHz
Ti 1 776,965 MHz -12.51 dém ndg 26.00 d& T1 1 776.885 MHz -12.73 dém ndg 26.00 d&
T2 1 787,015 MHz -12.50 dBm Q factor 77.5 T2 1 786.075 MHz -14.42 dém Q factor 77.6
il i
L L . L -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report Report No. : FG230408G

Mode
BW
Mod.

N 13 : 26dB BW(MHz)
5MHz

QPSK

16QAM

64QAM

256QAM

Middle CH

4.98

4.88

4.85

4.99

N 13

o
A
Ref Level 24.00 dém  Offset +.00 db @ RBW 100 kHz RefLevel 24.60 dom  Offset .00 db e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 300E SWT 19 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 17k max
. Mi[1] 1z.21 dBm N Mi[1] 12.65 dBm
20d8 i1 781.47100 MHZ| 20da 783.83800 MHz
. - X e VAR, 26.00 dB . . - > n L 26.00 dB
1o ds 7 Bee +.975000000 MHz 10 d8 T [ 4075000000 MHz
0 dBm I" Q factor 157.1 0 dem + Q factor ‘1 160.8]
"J | Lo
10 = 10 df = 1 5
{ \ | 3
-z0 i -20 - -
™ \_," A . S N A N
30 & e 30.8i= LaA 5 A
pN e S
40 -40
S0 d 50 d
60 -60
70 d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 TELATL MHz 12.21 dBm ndB down 4,975 MHz M1 1 783.838 MHz 12.65 dém ndB down 4875 MHz
Ti 1 778,463 MHz -13.60 dBm ndg 26.00 d& T1 1 779.542 MHz -13.65 dém ndg 26.00 d&
T2 1 784,438 MHZ -13.74 dBm Q factor 157.1 T2 1 754.418 MHz -13.21 dém Q factor 160.8
il i
L L . - L . -

Middle Channel / 5MHz / 64QAM

Middle Channel / 5MHz / 256QAM

J

o o
A
Ref Level 24.00 dém  Offset +.00 db @ RBW 100 kHz RefLevel 24.60 dom  Offset .00 db e RBW 100 kHz
o At 30dE SWT  10ps @ VBW 300kHz  Mode Auto FFT e Att 300E SWT 10 s @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
. Mi[1] 13.26 dBm N Mi[1] 8.54 dBm)
20d8 782.51900 MHZ| 20da 782.09000 MHZ|
P ~ pdEn,, 26.00 dB I 26.00 dB
108 [k B b ""\ +.845000000 MHZ] 10 d8 oY PN T +.995000000 MHZ]
o dem i Q factor \ 161.5 0 dém [ Q factor \ 156.9
] \ / ‘*
10l “_ 10 df
-z0 ! 20 X
ol i, )
R AN y \
an gegy L, b . 30 di . .
g e ey el b i e
40
S0 d 50 d
60 -60
7o d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 782,519 MHz 13.26 dBm ndB down 4,845 MHz M1 1 782.09 MHz 8.54 dém ndB down 4,085 MHz
Ti 1 778,562 MHz -12.96 dBm ndg 26.00 d& T1 1 779.473 MHz -17.32 dém ndg 26.00 d&
T2 1 784,408 MHZ -12.55 dBm Q factor 161.5 T2 1 754.458 MHz -17.33 dém Q factor 156.9
il i
L L . - L -

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report Report No. : FG230408G

Occupied Bandwidth

Mode
BW

N 13 : 99%0BW(MHz)
10MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Middle CH

9.37

9.29

9.35

9.29

N 13

Spectrum o Spectrum o
Ref Level 24.00 dom  Offset +.00 db @ RBW 300 kHz RefLevel 24.60 dom  Offset .00 db e RBW 300 kHz
lo At 30de SWT 126ps ® VBW 1MHz  Mode Auto FFT o Att 300E SWT 1265 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 10k Max
. Mi[1] 15.22 dBm N Mi[1] 15.34 dBm
20d8 781.1810 MHz 20da x - 780.7010 MHz
T1 P e i T A 9.370629371 MHzZ| A e T A A B 9.290709291 MHZ|
10 dBm S RRNAV At - Bee-dar ™\, 3370629371 MH 10 dam L QEEED- 5 3.260709291 M
f { \
0 d8m l‘ 0 dém L
1
10 d t 10 4
{ / \
20 = -20 - -
30 d C - 20 d : St
/ ~ K, —
/ L / el
a0 £ —— -40 f -
y A
S0 = |50l -
60 -60
70 d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 762.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 781,181 MHz 15.22 dBm M1 1 780.701 MHz 15.34 dém
Ti 1 T77.3247 MHz 9.04 dém Oce Bw 2370629371 MHz T1 1 777.3646 MHz 7.63 dém Oce Bw ©.280709291 MHz
T2 1 786,6953 MHz 7.31 dBm T2 1 786.6553 MHz 9.24 dBm
il i
L L . L . -
y Spectrum ~
Ref Level 24.00 dom  Offset +.00 db @ RBW 300 kHz RefLevel 24.60 dom  Offset .00 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT e Att 0B SWT 1265 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 10k Max
. Mi[1] 15.70 dBm N Mi[1] 11.86 dBm
2048 ¥ 785.5960 MHZ 20da 1 780.7210 MHz
A NN e e S 9.0 9351 MHZ . o By 9.29 9291 MHZ
10 dom e N —osnapn o2 3350649351 MH 10 dom |~ oceBw 3.290709291 MH
.’ 1 NS *
0 dem !J - 0 dém + -
10d fl \ 10.di - \‘
-20 : = -20 ,JI’ "L
d - i ! \
20 7 = 30 % =y
/ Lo 'a Y
-an e ] -a0 y
N L/ / ~
s = OB
60 -60
7o d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 762.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 785 506 MHz 15.70 dBm M1 1 780.721 MHz 11.86 dém
Ti 1 T77.3447 MHz 8.26 dém Oce Bw ©.350649351 MHz T1 1 777.3247 MHz 5.17 dém Oce Bw ©.280709291 MHz
T2 1 786,6953 MHz 7.46 dBm T2 1 786.6154 MHz .66 dBm
il i
L JL
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

Mode

N 13 : 99%0BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM | 64QAM | 256QAM

Middle CH

4.50

4.48 4.49 4.48

N 13

Middle Channel /5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 24.00 dém  Offset +.00 db @ RBW 100 kHz RefLevel 24.60 dom  Offset .00 db e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 300E SWT 19 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 17k max
. Mi[1] 12.26 dBm N Mi[1] 12.94 dBm
0 M 782.17000 MHz 2048 11 781.11100 MHz
L ) i A49: 96 MHZ, TL h e 0 QG 47553 MHz]
10 dom 21 SN NC LA +.495504496 MH 10 dom . 055 B 4475524476 MH
¥ \ | \
0 d8m J ¥ 0 dam T -
/ \ / |
10 d \ 10 "
/ Y / \
{ 4 / \
-20 'y 20 7 T
s \ A 1
A R \
N B P \
s . 25 e T o
40 40
S0 d 50 d
60 -60
70 d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 782,17 MHz 12.26 dBm M1 1 781.111 MHz 12.94 dém
Ti 1 779.74226 MHz 6.59 dBm Oce Bw 4.485504456 MHz T1 1 779.76224 MHz 7.46 dBm Oce Bw 4.475524476 MHz
T2 1 784 23776 MHZ 7.76 dBm T2 1 784.23776 MHz 5.63 dam
— — e —
L JL J JL J GInn ve

Middle Channel / 5MHz / 64QAM

Middle Channel / 5MHz / 256QAM

G G
A
Ref Level 24.90 dom  Offset 4.60 dB @ RBW 100 kHz RefLevel 24.00 dom  Ofset %60 db @ RBW 100 kHz
o At 30dE SWT  10ps @ VBW 300 kHz  Mode Auto FFT o Att 0GR SWT 10 ps @ VBW 300kHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
. Mi[1] 12.26 dBm N Mi[1] 9.14 dBm)
0 1 781.31100 MHz 20da 781.97000 MHz
. ul o P R T 4485514486 MHZ] 16 dom _ oceBw 4475524476 MHz
¥ F7 N P v oy SRR
7 i P v y
0 dem T \ 0 dBm: 7 ‘1
10d - A 10.di [ -
1y i T
20 A 20 / \
hY !
\ /
R 7 0d =
v AR Al
40 gt} R
50 d 50 d
60 -60
70 d 70 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 781,311 MHz 12.26 dBm M1 1 781.97 MHz 9.14 dém
T 1 779.73227 MHz 6.52 dém Oce Bw 4.4B5514486 MHz T 1 779,75225 MHz 3.64 dém Oce Bw 4.475524476 MHz
T2 1 78471778 MHz 7.11 dam T2 1 784.22777 MHz 4.6 dBm
| il
L JL

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

Conducted Band Edge

N 13 /5MHz / BPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur *

s trum

Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dem  Offset 4.80 db Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 Avgpwr (@1 fugPwr

20 dblfaiL Gheck PAES 20 gt gheck PARS
Line _§PURIOUS_| INE_ABS ||]| PAES Line _§PURIOUS_| INE_ABS_| PABS ﬂ

10 dBm: ” 10 dem H

0 dem 0 dBm H

-10 dBm IH]‘ -10 dBm — J \

-20 dBm J \ -20 dBm: f |l

SPU 5_LINE_ABS_ J { SPURIOUS_LINE_ABS_ J L

-40 dBm J, 1\,- -40 dBm: f

-50 dBm A 50 dem it LW‘

M P -

-60 dBm f T -60 dBm —

-70 dBm: 1 i =70 dBm- ‘r-

Start 763.0 MHz 7007 pts Stop 806.0 MHz | || start 763.0 MHz 7007 pts Stop B06.0 MHz

P E Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77471828 MHz -75.26 dBm -40.26 d& 763.000 MHz 775.000 MHz 6.250 kHz 764.48052 MHz -75.55 dBm -40.55 dB
775.000 MHz 775,900 MHz 100,000 kHz 77589505 MHz -51.06 dBm -38.06 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.87076 MHz -64.04 dBm -51.04 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.98057 MHz -52.56 dBm -39.56 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.94610 MHz -68.72 dBm -55.72 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.36064 MHz 20.04 dBm -9.96 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.61538 MHz 20.46 dBm -9.54 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.04331 MHz -67.84 dBm -54.84 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.02083 MHz -50.05 dBm -37.05 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.21503 MHz -63.70 dBm -50.70 dB 788.100 MHz 703,000 MHz 100.000 kHz 788.11224 MHz -47.64 dBém -34.64 dB
793.000 MHz 806.000 MHz 6.250 kHz 798,68182 MHz -75.45 dBm -40.45 di 793,000 MHz £06.000 MHz 5.250 kHz 793.66383 MHz -75.23 dbm -40,23 dB
] J ] ]
Date: 9

41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrur

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 dB Mode Auto Sweep

Spectrum

Ref Level 24.80 dém
SGL Count 100/100

Offset 4.50 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

20 dhimit Gheck PAKS 20 dhifait ¢heck
Line _§PURIOUS_|INE_ABS PASS Line _§PURIOUS_| INE_ABS_]

10 dBm 10 dem

R

o dem f’“"" | 0 dem i

-10 dBm f l -10 de — \

20 dam R \ -20 dem: |\

SPU 5_LINE_ABS_ /' k SPURIOUS_LINE_ABS_ N

-40 dem K Y -40 d k‘"‘ \

-50 dBm / [ -50 dBm \_‘

-60 dBm [ [, s0d r'

-70 dBm 70 dBrr

el [ L
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | __Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.77123 MHz -71.22 dBm -36.22 d& 763.000 MHz 775,000 MHz 6.250 kHz 770.07892 MHz -75.54 dBém -40.54 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89505 MHz -47.39 dBm -34.39 de 775.000 MHz 775,900 MHz 100.000 kHz 775.84201 MHz -57.29 dBm -44.20 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93072 MHz -50.96 dBm -37.96 d8 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -61.42 dBm -48.42 dB
776.000 MHz 788,000 MHz 100.000 kHz 780,77722 MHz 7.32 dBm -22.68 dB 776.000 MHz 788,000 MHz 100.000 khz 783.15085 MHz 7.06 dBm ~52.04 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,05929 MHz -56.18 dBm ~43.18 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.00774 MHz -42,61 dBm -29.61 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.75350 MHz -50.03 dBm -37.03 d& 788.100 MHz 793.000 MHz 100.000 kHz 788.15140 MHz -36.33 dBm -25.33 dB
793.000 MHz 806.000 MHz 6.250 kHz 79535714 MHz -75.25 dBm -40.25 dB 793.000 MHz 806,000 MHz 6.250 kHz 794.66883 MHz -73.02 dBm -38.02 dB
)
)i [ ] (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

N 13 /5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pectrur

Spectrum

Ref Level 24.80 dem  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dbHait Gheck PARS 20 ghipit §heck
Line BPURIOUS LINE ABS ||'l PaBS Line _$PURIOUS_| INE_ABS_| ﬂ
10 dBm- 10 dam H
0 dam H 0 d&m H
-10 dBm I 1 -10 de —] , !
-20 dam -20 dBn T
i ]
SPURIGUS_LINE_ABS_ J \ SPURIBUS_LINE_ABS_ J k
-40 dBm j N 40 de /- T
-50 dBm 3 50 dem ke
P /«/‘* '\a\
-60 dBm H -60 d
70 dBm i 70 dBr r‘
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Lows Range U RBW Frequenc Pawer Abs ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77145754 MHz -75.20 dBm -40.20 d& 763.000 MHz 775,000 MHz 6.250 kHz 774.03497 MHz -75.75 dBm -40.75 dB
775.000 MHz 775.900 MHz 100,000 kHz 77589775 MHz -50.23 dBm -37.23 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.76828 MHz -63.00 dém -50.90 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.95969 MHz -53.76 dBm -40.76 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.90574 MHz -68.73 dBm -55.73 dB
776.000 MHz 788.000 MHz 100,000 kHz 777,34865 MHz 19.89 dBm -10.11 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 20.01 dam -9.99 db
788.000 MHz 788,100 MHz 30.000 kHz 788.00574 MHz -67.82 dBm -54.82 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.00465 MHz -50,96 dBm -37.96 dB
788.100 MHz 793,000 MHz 100,000 kHz 788,17587 MHz -63.58 dBm -50.58 d& 788,100 MHz 793,000 MHz 100.000 kHz 788.11713 MHz -47.40 dBm -34.40 dB
793.000 MHz 806.000 MHz 6.250 kHz 795,72078 MHz -75.40 dBm -40.40 di 793.000 MHz 506,000 MHz 6.250 kHz 793.61688 MHz -75.22 dim -40,22 dB
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] [ ] ]
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | __Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.77123 MHz -71.31 dBm -36.31 d& 763.000 MHz 775,000 MHz 6.250 kHz 771.57742 MHz -75.42 dBm -40.42 dB
775.000 MHz 775,900 MHz 100,000 kHz 77587977 MHz -41.50 dBm -28.50 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -53,68 dbm -40.88 dB
775.900 MHz 776.000 MHz 30.000 kHz 77599915 MHz -44.89 dBm -31.89 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96089 MHz -57.16 dBm -44.16 dB
776.000 MHz 788.000 MHz 100,000 kHz 781,54446 MHz 7.27 dBm -22.73 d8 776.000 MHz 788,000 MHz 100.000 kHz 786.54346 MHz 6.71 dém -23.20 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,09915 MHz -50.51 dBm -37.51 dB 788.000 MHz 788,100 MHz 30.000 kHz 78800554 MHz -40.69 dBm -27.69 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,12692 MHz -46.18 dBm -33.18 d& 788.100 MHz 793.000 MHz 100.000 kHz 788.1611% MHz -36.18 dBm -23.18 dB
793.000 MHz 806,000 MHz 6,250 kHz 79331818 MHz -74.81 dBm -39.81 dB 793.000 MHz 806,000 MHz £.250 kHz 703,70779 MHz ~70.71 dBm ~35.71 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

N 13/ 10MHz / BPSK

middle Band Edge / 1 RB

middle Band Edge /1 RB

Spectrum

Spectrum

Ref Level 22.80 dBm  Offset 4.80 d@ Mode Auto Sweep Ref Level 22.80 dBm  Offset 4.50 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77495804 MHz -75.09 dBm -40.09 d& 763.000 MHz 775,000 MHz 6.250 kHz 763.14985 MHz -75.51 dBm -40.51 dB
775.000 MHz 775,900 MHz 100,000 kHz 77589595 MHz -49.41 dBm -36.41 di 775.000 MHz 775,900 MHz 100.000 kHz 775.42213 Mhz -63.08 dém -50,98 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.94630 MHz -53.13 dBm -40.13 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.92932 MHz -68.75 dBm -55.75 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.36064 MHz 20.20 dBm -9.80 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.55544 MHz 20.36 dam -9.64 db
788.000 MHz 788,100 MHz 30.000 kHz 788.01054 MHz -67.60 dBm -54.60 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.01294 MHz -49,89 dém -36.89 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,90035 MHz -63.27 dBm -50.27 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -46.60 dBm -33.60 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.09740 MHz -40.22 di 793.000 MHz 806,000 MHz 6.250 kHz 902.69481 MHz -75.19 dBm -40.19 dB

J

Middle Band Edge / Full RB

Ref Level 22.80 dBm
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Spectr
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I BT
Start 763.0 MHz 7007 pts Stop 806.0 MHz
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 773.20779 MHz -71.07 dém -36.07 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,89505 MHz -46.26 dBm -33.26 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96149 MHz -50.14 dBm -37.14 dB
776.000 MHz 788,000 MHz 100.000 kHz 762.88711 MHz 4.77 dBm -25.23 db
788.000 MHz 788,100 MHz 30,000 kHz 78802343 MHz -45.23 dBm -32.23 dB
788.100 MHz 793,000 MHz 100.000 kHz 788,20035 MHz -41.22 dBm -28.22 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.00649 MHz -67.99 dBm -32.99 dB
j ] ] A
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SPORTON LAB.
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Report No. : FG230408G

N 13

/ 10MHz / QPSK

middle Band Edge / 1 RB

middle Band Edge /1 RB

Spectrum

Spe
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Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77414286 MHz -75.39 dBm -40.39 d& 763.000 MHz 775,000 MHz 6.250 kHz 766.89011 MHz -75.56 dBm -40.56 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -48.60 dBm -36.69 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.78806 MHz -63.83 dBm -50.83 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99006 MHz -53.55 dBm -40.55 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.99895 MHz -68.64 dBm -55.64 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.42058 MHz 19.80 dBm -10.20 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.60340 MHz 20.15 deém -9.85 dB
788.000 MHz 788,100 MHz 30,000 kHz 788,02403 MHz -67.45 dBm -54.45 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.06518 MHz -50.00 dém -37.00 dB
788.100 MHz 793,000 MHz 100,000 kHz 789,55140 MHz -63.00 dBm -50.00 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.11224 MHz 46,73 dém ~33.73 dB
793.000 MHz 806.000 MHz 6.250 kHz 794,20130 MHz -75.26 dBm -40.26 dB 793.000 MHz 806,000 MHz 6.250 kHz 700,08052 MHz -75.17 dBm -40.17 dB
i J e ] A
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763.000 MHz 775.000 MHz 6.250 kHz 774.22677 MHz -71.85 dBm -36.85 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.87348 MHz -45.81 dBm -32.81 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99685 MHz -48.49 dBm -35.49 dB
776.000 MHz 788,000 MHz 100.000 kHz 783.40260 MHz 3.96 dBm -26.04 db
788.000 MHz 788,100 MHz 30,000 kHz 788.07807 MHz -43.79 dBm -30,79 dB
788.100 MHz 793,000 MHz 100.000 kHz 788,19056 MHz -3B8.80 dBm -25.80 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.00649 MHz -68.17 dBm -33.17 dB
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Conducted Spurious Emission
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30.000 MHz 763.000 MHz 100.000 kHz 749.62944 MHz -50.00 dBm -37.00 dB 30.000 MHz 763.000 MHz 100.000 kHz 749.62944 MHz -50.13 dBm -37.13 dB
£06.000 MHz 1.000 GHz 100.000 kHz 909,59270 MHz -67.15 dBm -54.15 dB 806.000 MHz 1.000 GHz 100.000 kHz 89844328 MHz -60.14 dBm -47.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1,55511 GHz -37.88 dBm -24.88 db 1.000 GHz 3.000 GHz 1,000 MHz 1,56011 GHz -38.04 dam -25.04 dg
3.000 GHz 8.000 GHz 3.000 MHz 6.90436 GHz -48.29 dBm -35.29 dB 3.000 GHz 8.000 GHz 3,000 MHz 6.93486 GHz -48.33 dBm -35.33 dB
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30.000 MHz 763.000 MHz 100.000 kHz 751.46102 MHz -52.07 dBém -39.07 db
806.000 MHz 1,000 GHz 100,000 kHz 898,54023 MHz -66.92 dBm -53.92 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -3B8.79 dBm -25.79 dB
3.000 GHz 8.000 GHz 3.000 MHz 5.92086 GHz -48.43 dBm -35.43 dB
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N 13/ 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum Y
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Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 749.62944 MHz -50.19 dBm -37.19 dB 30.000 MHz 763.000 MHz 100.000 kHz 749.99575 MHz -50.27 dBm -37.27 dB
£06.000 MHz 1.000 GHz 100.000 kHz 90348476 MHz -67.13 dBm -54.13 dB 806.000 MHz 1.000 GHz 100.000 kHz 889.71764 MHz -62.98 dBm -49.98 dB
1.000 GHz 3.000 GHz 1.000 MHz 1,55511 GHz -37.02 dém -24.02 db 1.000 GHz 3.000 GHz 1,000 MHz 1,56011 GHz -37.59 dam -24.59 d&
3.000 GHz 8.000 GHz 3.000 MHz 6.92486 GHz -48.31 dBm -35.31 dB 3.000 GHz 8.000 GHz 3,000 MHz 6.90936 GHz -48.34 dBm -35.34 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 751,46102 MHz -51.44 dBm -38.44 db
806.000 MHz 1,000 GHz 100,000 kHz 998,44328 MHz -63.65 dBm -50.65 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56561 GHz -37.58 dBm -24.58 dB
3.000 GHz 8.000 GHz 3.000 MHz 5.89986 GHz -48.39 dBm -35.39 dB
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30.000 MHz 763.000 MHz 100.000 kHz 749.99575 MHz -53.14 dBm -40.14 db
806.000 MHz 1.000 GHz 100,000 kHz 979,97951 MHz -67.32 dBm -54,32 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -37.88 dBm -24.88 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99685 GHz -52.36 dBm -39.36 dB
L T J (IR wa
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30.000 MHz 763.000 MHz 100.000 kHz 749.26312 MHz -52.76 dBm -39.76 dB
906.000 MHz 1.000 GHz 100,000 kHz 943.,62269 MHz -67.21 dBm -54.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -38.57 dBm -25.57 dB
3.000 GHz 8.000 GHz 1.000 MHz 65.89936 GHz -52.33 dBm -39.33 dB
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Frequency Stability

Test Conditions N 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0023
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0021
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0031
20 Battery End Point 0.0035

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FR1 n25

Peak-to-Average Ratio

Mode FR1 n25/20MHz / DFT-S OFDM
Mod. P1/2 BPSK QPSK Limit: 13dB
RB Size Full RB Full RB Result
Middle CH 3.65 493 PASS
Sporton International Inc. (Kunshan) Page Number : A6l of A174
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T2 1 1.885037 GHz -12.90 dém Q factor 3714 T2 1 1.584578 GHz -12.61 dém Q factor 376.8
i - - T
JL ) -

Date: 22.JUN.2022 061820

JL

Date: 22.JUN.2022 06:18.40

J

64QAM

256QAM

Spectrum by Spectrum 'y
Ref Level 25.20 dbm  Ofset 520 db @ RBW 100 khz Ref Level 25.20 dbm  Offset 5.20 db @ RBW 100 khz
o At SDGE SWT 19 s @ VBW 300 kHz  Mode Aulo FFT o At SDdE SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 1.834638 GHz 12.29 dBm ndE down 5,035 MHz ML 1 1.6827 GHz 10.18 dBm ndé down 4.675 MHz
T 1 1.879943 GHz -13.48 dam e, 26.00 d8 T 1 1.880012 GHz -15.58 dam e 26.00 ds
T2 1 1.834978 GHz -13.58 dBm Q factar 374.3 T2 1 1.894888 GHz -15.83 dam Q factor 386.2
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408G

FR1 n25/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM
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Ref Level 25.20 dom  OHset 520 db = RBW 300 khz Ref Level 25.20 dom  Offset 5.20 db = RBW 300 khz
o Att 300E SWT  12.6ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT 126ps @ VBW 1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
ML 14.99 dBm| L] 15.26 dB |
20 d8m ‘H 1.8846380 GHz| 20 d8m 3 1.8805820 GHz|
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Marker Marker
Type | Ref | Tre | X-valueg | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.884638 GH2 14.99 dBm ndB_down 10.03 MHz M1 1 1.880582 GH2 15.26 dBm ndB down 10.07 MHz
T 1 1.877485 GHz -10.40 dBm nde. 26.00 dB T 1 1.877505 GHz -9.79 dBm nd@ 26.00 d&
T2 1 1.887515 GH2 -10.82 dBm Q factor 1B7.9 T2 1 1.887575 GH2 -10.30 dBm Q factor 186.8
L )| J - L )| J -
Date: 22 JUN.2022 06:35 40 Date: 22 JUN.2022 06:37.25
o) )
A
Ref Level 25.20 dom  OHset 520 db = RBW 300 khz Ref Level 25.20 dom  Offset 5.20 db = RBW 300 khz
o Att 300E SWT  12.6ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT 126ps @ VBW 1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
MIT s 16.53 dBm| 11.91 dBm|
20 d8m 1.8861160 GHz| 20 d8m 1.8844180 GHz|
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Marker Marker
Type | Ref | Tre | X-valueg | Y-value | Function | Function Result Type | Ref | Tre | X-value Y-value | Function | n Result |
M1 1.886116 GH2 16.53 dBm ndB_down 10.09 MHz M1 1 1.88441E GH2 11.91 d8m ndB down 10.21 MHz
T 1 1.877445 GHz -9.15 dBm nde. 26.00 d8 T 1 1.877365 GHz -13.54 dBm nd@ 26.00 d&
T2 1 1.887535 GH2 -9.43 dBm Q factor 1B6.9 T2 1 1.887595 GH2 -14.43 dBm Q factor 184.6
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